
September 2001 
NSF 01/08/EPADW395 

Environmental Technology 
Verification Report 

Physical Removal of Giardia- and 
Cryptosporidium-sized Particles in 
Drinking Water 

Rosedale Products, Inc. 
Bag and Rigid Cartridge Filter System 
Model GFS-302P2-150S-ESBB 

Prepared by 

NSF International 

Under a Cooperative Agreement with
 U.S. Environmental Protection Agency




THE ENVIRONMENTAL TECHNOLOGY VERIFICATION

PROGRAM


U.S. Environmental Protection Agency  NSF International 

ETV Joint Verification Statement 
TECHNOLOGY TYPE: BAG AND CARTRIDGE FILTER USED IN DRINKING 

WATER TREATMENT SYSTEMS 

APPLICATION: PHYSICAL REMOVAL OF GIARDIA- AND 
CRYPTOSPORIDIUM-SIZED PARTICLES IN DRINKING 
WATER 

TECHNOLOGY NAME: MODEL GFS-302P2 -150S-ESBB 
BAG AND RIGID CARTRIDGE FILTER SYSTEM 

COMPANY: ROSEDALE PRODUCTS, INC. 

ADDRESS: 3730 WEST LIBERTY STREET 
ANN ARBOR, MICHIGAN 48106 

PHONE: (734) 665-8201 
FAX: (734) 665-2214 

WEB SITE: www.rosedaleproducts.com 

EMAIL: jima@rosedaleproducts.com 

The U.S. Environmental Protection Agency (EPA) has created the Environmental Technology 
Verification (ETV) Program to facilitate the deployment of innovative or improved environmental 
technologies through performance verification and dissemination of information. The goal of the ETV 
program is to further environmental protection by substantially accelerating the acceptance and use of 
improved and more cost-effective technologies.  ETV seeks to achieve this goal by providing high 
quality, peer reviewed data on technology performance to those involved in the design, distribution, 
permitting, purchase, and use of environmental technologies. 

ETV works in partnership with recognized standards and testing organizations; stakeholders groups which 
consist of buyers, vendor organizations, and permitters; and with the full participation of individual 
technology developers. The program evaluates the performance of innovative technologies by developing 
test plans that are responsive to the needs of stakeholders, conducting field or laboratory tests (as 
appropriate), collecting and analyzing data, and preparing peer reviewed reports. All evaluations are 
conducted in accordance with rigorous quality assurance protocols to ensure that data of known and 
adequate quality are generated and that the results are defensible. 

NSF International (NSF) in cooperation with the EPA operates the Drinking Water Treatment Systems 
(DWTS) Pilot, one of 12 technology areas under ETV.  The DWTS Pilot recently evaluated the 
performance of a bag and cartridge system used in drinking water treatment system applications. This 
verification statement provides a summary of the test results for the Rosedale Products, Inc. (RPI) Model 
GFS-302P2-150S-ESBB Bag and Rigid Cartridge Filter System.  Cartwright, Olsen and Associates, an 
NSF-qualified field testing organization (FTO), performed the verification testing. 

01/08/EPADW395 The accompanying notice is an integral part of this verification statement. September 2001 
VS-i 



 

ABSTRACT 

The verification testing of the RPI Model GFS-302P2-150S-ESBB Bag and Rigid Cartridge Filter System 
occurred at the Minneapolis Municipal Water Works (MWW) facility during a 32-day verification test 
period conducted between March and April 2000. The system employed a Model GD-PO-523-2 bag 
filter element and a Model PL-520-PPP-141 rigid cartridge filter element.  The source water was a blend 
of untreated river water and finished water. The system was operated for 23 hours per day with a one
hour stoppage. There were a total of 22 filter runs with an average flow rate of 9.7 gpm.  The 
manufacturer specified 15 pounds per square inch (psi) as terminal headloss. Following a brief ripening 
period during each filter run, on-line turbidity on average over twenty-two filter runs was 1.08 NTU 
influent and 0.21 NTU effluent.  Three fluorescent microsphere challenges were performed during three 
filter runs, for a total of nine challenges. The challenges occurred at the beginning of the run, at roughly 
the mid-point as determined by headloss, and then again at a point between 90% headloss and terminal 
headloss. The number of microspheres added to the feed water during the nine challenges was 
approximately 11,746 particles/mL. Fifty percent of the microspheres used were from a 3.4 mm 
microsphere stock solution (further evaluation of the 3.4 mm stock solution indicated that the stock 
solution actually contained microspheres with a mean size of approximately 3 mm) and the remaining 
50% were 5 mm and 6 mm in size. Particle counters were used to measure the number of particles in the 
feed and finished water, and samples were collected of the feed and finished water and analyzed by 
microscopic enumeration. The RPI bag and cartridge system demonstrated 1.1 to 2.1 log10 removal of 
seeded microspheres (2.5-7.0 mm) based on the microscopic enumeration results, and 1.9 to 2.7 log10 

removal of microspheres and indigenous particles sized 2.0 to 7.0 mm based on the on-line particle 
counter data that was adjusted for the number of fluorescent microspheres added (as described later). 

TECHNOLOGY DESCRIPTION 

The system consists of two connected stainless steel filter housings. The first housing contained a Model 
GD-PO-523-2 bag filter element.  The second housing contained a Model PL-520-PPP-141 rigid cartridge 
filter element (which replaced the Model GLR-PO-825-2 filter element used during Phase I initial 
operations). Valves and other components are also made of stainless steel or of materials that will not 
degrade in water. The flow through both the bag and cartridge filter is from inside to outside.  The filter 
housings are designed to accommodate a flow rate of 20 gpm, but were operated at 10 gpm during the 
verification testing to limit possible filter loadings by high turbidity levels. The system is designed to 
operate with surface waters that have turbidity levels of 1 NTU or less and with pressures of less than 60 
psi. This testing used 15 psi as a terminal pressure loss value. Liquid chlorine bleach (sodium 
hypochlorite) was added during the verification testing to limit any microbial growth within the filters. 
The bleach-metering pump was stopped during microsphere challenge events.  

The system is designed to act as a final barrier and to capture/contain particles in the size range of C. 
parvum (approximately 3-7 mm). Since G. lamblia cysts are larger than C. parvum oocysts, it is assumed 
that if the smaller oocysts are contained, the larger cysts will be contained at least the same level1. 
Accordingly, while this system is applicable to G. lamblia  removal as well as C. parvum removal, focus 
was placed on C. parvum sized particles. 

The filter system is suited to small public water systems where water treatment plant operators typically 
have minimal technical training. The system itself requires no additional chemicals beyond normal 
disinfection and relatively limited on-site supervision, for tasks such as reading pressure gauges and 
changing filters. No special licensing is required for the use of the filters. Training in bag/element 

1 Niemiinski, Eva C. Removal of Cryptosporidium and Giardia through Conventional Water Treatment and Direct 
Filtration. EPA/600/SR-97/025, 1997. 

01/08/EPADW395 The accompanying notice is an integral part of this verification statement. September 2001 
VS-ii 



replacement is minimal and is explained in the Operations and Maintenance (O&M) Manual, as supplied 
by the manufacturer (see Verification Report). 

VERIFICATION TESTING DESCRIPTION 

Test Site 

The host site for this demonstration was the Minneapolis Municipal Water Works (MWW) located in 
Fridley, Minnesota, a suburb adjacent to and directly north of the City of Minneapolis.  The testing 
equipment was located in Pump House #5. Pump House #5 is the intake point from the Mississippi river. 

Source Water 

The source water for the verification testing was a blend of raw water from the Mississippi River and 
finished water from the MWW treatment plant. Water at the MWW is softened with lime and treated 
with alum for removal of color and turbidity. Powdered activated carbon and occasionally potassium 
permanganate are also added to remove taste and odor. The water is then treated with carbon dioxide to 
lower the pH and stabilize the remaining hardness prior to being pumped to one of two filtration plants. 
At the filtration plant, chlorine and ammonia are added for initial disinfection, fluoride is added for tooth 
decay prevention and ferric chloride is added as a coagulant to remove remaining color and turbidity. The 
water then enters a series of coagulation/sedimentation basins after which the water is filtered with single, 
dual or mixed media filters. Blended poly/ortho phosphate is later added as a corrosion control/inhibitor. 
The water is post-chlorinated for final adjustment of the disinfectant residual before being fed into the 
reservoirs and pumped into the distribution system.  Finished water was blended with raw river water to 
obtain a turbidity level between 1-3 NTU.  

Methods and Procedures 

The verification test was divided into tasks that evaluated the system’s treatment performance, 
specifically its ability to physically remove polystyrene microspheres in the size range of 3 to 6 mm from 
the feed water, and documented the system’s operational parameters. 

Prior to the 32-day verification test, cartridge filter elements underwent filter variability testing to 
evaluate the variations between and within filter production lots. Phase I was designed to determine 
variations within a production lot number of Model GLR-PO-825-2 cartridge filter elements.  Based on 
the results of the first phase of variability testing, Rosedale chose to change the cartridge filter to the 
Model PL-520-PPP-141 cartridge filter for the remainder of the testing.  Phase II variability testing was 
designed to show variations between production lots. Each phase included 10 days of system operation 
with 23 hours of operation and one hour off line (no flow). 

The 32-day verification test was performed to evaluate the total number of gallons treated per filter 
system (bag and cartridge) and the finished water characteristics.  The bags and cartridges were replaced 
if terminal headloss (15 psi) or turbidity breakthrough, as established by the manufacturer, was reached. 
Water quality parameters monitored during the verification test included: pH, temperature, turbidity, 
particle counts, free chlorine residual, alkalinity, total hardness, total organic carbon (TOC), ultraviolet 
absorbance (UVA) at 254 nanometers (nm), true color, aluminum, iron, manganese, algae, and total 
coliforms. Laboratory analyses were performed in accordance with the procedures and protocols 
established in Standard Methods for the Examination of Water and Wastewater, 19th Edition (SM) or 
EPA-approved methods as listed in the report. 

During the testing, microspheres in the size range of 3 to 6 mm were injected into the pilot installation 
feed water via a metering pump to demonstrate 3+ log10 removal. Fifty percent of the microspheres used 

01/08/EPADW395 The accompanying notice is an integral part of this verification statement. September 2001 
VS-iii 



 

were from a 3.4 mm microsphere stock solution (further evaluation of the 3.4 mm stock solution indicated 
that the stock solution actually contained microspheres with a mean size of approximately 3 mm) and the 
remaining 50% were 5 mm and 6 mm in size. Three microsphere challenges were performed during three 
filter runs, for a total of nine challenges. The challe nges occurred at the beginning of the run, at roughly 
the mid-point as determined by headloss, and then again at a point between 90% headloss and terminal 
headloss. The feed and finished water were evaluated for the presence of microspheres by using on-line 
particle counters and enumeration of samples collected with hemacytometer techniques and/or membrane 
filtration. 

Operating conditions were documented during each day of verification testing, including: filter flow rate, 
filter headloss, hours of operation, filtered water production, and frequency of filter replacement. 

VERIFICATION OF PERFORMANCE 

Filter Element Variability 

Phase I filter element variability testing began on June 24, 1999, with three Model GLR-PO-825-2 
cartridge filters from the same production lot (No. 88-4546).  The bag filters, used as pre-filters within the 
filter train, all were from the same manufacturing lot. The flowrate was 20 gpm per filter and the target 
turbidity level was achieved by blending raw river water with finished water to approximately 3.0 NTU.  
By the second day of Phase I, the bags and cartridge filters had been replaced once and the filters were 
again approaching terminal headloss. Accordingly, the system was shut down on June 25 to reevaluate 
the operating parameters.  After discussions with the manufacturer, it was decided to reduce influent 
turbidity to 1 NTU and decrease the flow rate to 10 gpm to reduce rate of filter loading. It was also 
decided that only finished drinking water would serve as the feed water when the equipment was not 
attended by an operator to avoid reaching terminal headloss during unmanned periods. Due to concerns 
expressed by the manufacturer regarding the cartridges from production lot No. 88-4546, the 
manufacturer provided replacement cartridges from a different production lot, No. 6-2-99.  Phase I testing 
recommenced on June 29 and ended July 7, 1999. Bag and cartridge filters were replaced twice during the 
remaining portion of Phase I. Based on the results of Phase I, the manufacturer elected to address 
concerns pertaining to the manufacturing process of the Model GLR-PO-825-2 cartridge filter element.  
Subsequently, for Phase II of filter element variability testing, the manufacturer provided cartridge filter 
elements with a different model number (PL-520-PPP-141) and internal seals within the filter housing. 

Phase II of the filter element variability testing occurred between January 10 through 20, 2000 with 
Model PL-520-PPP141 cartridge filters from 3 different production lots (Numbers 990541-5, 990541-4, 
990541-3).  Again, the bag filters used as pre-filters within the filter train were from the same 
manufacturing lot. Bag and cartridge filters were replaced twice during Phase II. Headlosses at time of 
filter replacement on January 13 were 12 psi, 8 psi, and 15 psi respectively for filter trains #1, #2, and #3.  
Corresponding log10 reductions of indigenous particles sized 2 to 15 mm as measured by particle counters 
were 1.4, 1.2, and 1.6. Head losses at time of filter replacement on January 17 were 12 psi, 8 psi, and 9 
psi respectively for filter trains #1, #2, and #3 and corresponding 2-15 mm particle count log10 reductions 
were 1.5, 1.5, and 1.6. Head losses at time of shut-down on January 20 were 6 psi, 6 psi, and 5.5 psi 
respectively for filter trains #1, #2, and #3. Corresponding 2-15 mm particle count log10 reductions were 
1.4, 0.81, and 1.4. Filter train #2 demonstrated comparatively poor particle reduction performances 
during Phase II. This was attributed to a faulty pressure differential gauge that bypassed feed water into 
the filtered water stream. Due to the limited number of filters evaluated within each production lot, 
conclusions regarding variation in filter performance between production lots cannot be offered with any 
degree of certainty. 

01/08/EPADW395 The accompanying notice is an integral part of this verification statement. September 2001 
VS-iv 



 

Operation and Maintenance 

The verification testing for the system began on March 7, 2000, and ended its 32-day period on April 20, 
2000. The system was operated for 23 hours per day with a one-hour stoppage. There were a total of 22 
[...]
document provides the verification test results for the RPI GFS Filter System. 

1.2 Testing Participants and Responsibilities 

The ETV testing of the RPI GFS Filter System was a cooperative effort between the following 
participants: 

NSF International

Cartwright, Olsen & Associates, LLC

Rosedale Products, Inc.

Analytical Laboratories

Minneapolis Municipal Water Works

U.S. Environmental Protection Agency 

The following is a brief description of each ETV participant and their roles and responsibilities. 

1




1.2.1 NSF International 

NSF is a not-for-profit standards and certification organization dedicated to public health safety 
and the protection of the environment. Founded in 1946 and located in Ann Arbor, Michigan, 
NSF has been instrumental in the development of consensus standards for the protection of 
public health and the environment. NSF also provides testing and certification services to ensure 
that products bearing the NSF Name, Logo and/or Mark meet those standards. The EPA 
partnered with the NSF to verify the performance of drinking water treatment systems through 
the EPA’s ETV Program. 

NSF provided technical oversight of the verification testing. An audit of the field analytical and 
data gathering and recording procedures was conducted by NSF.  NSF also reviewed the Field 
Operations Document (FOD) to assure its conformance with pertinent ETV generic protocol and 
test plan. NSF also conducted a review of this report and coordinated the EPA and technical 
reviews of this report. 

Contact Information: 
NSF International 
789 N. Dixboro Rd. 
Ann Arbor, MI 48105 
Phone: (734) 769-8010 
Fax: (734) 769-0109 
Contact: Bruce Bartley, Project Manager 
Email: bartley@nsf.org 

1.2.2 Field Testing Organization 

Cartwright, Olsen & Associates (COA), a Limited Liability Company, conducted the verification 
testing of RPI GFS Filter System. COA is a NSF-qualified Field Testing Organization (FTO) for 
the DWTS ETV pilot project. 

The FTO was responsible for conducting the verification testing. The FTO provided all needed 
logistical support, established a communications network, and scheduled and coordinated 
activities of all participants. The FTO was responsible for ensuring that the testing location and 
feed water conditions were such that the verification testing could meet its stated objectives.  The 
FTO prepared the FOD, oversaw the pilot testing, managed, evaluated and interpreted the data 
generated by the testing, as well as evaluated the performance of the technology. The FTO also 
prepared this verification report. 

FTO associates and personnel provided by the Minnesota Department of Health conducted the 
onsite analyses and data recording during the testing. Oversight of the daily test activity was 
provided by the FTO’s Project Manager. 

Contact Information: 
Cartwright, Olsen & Associates, LLC 
19406 East Bethel Blvd. 

2


mailto:bartley@nsf.org


Cedar, MN 55011

Phone: (763) 434-1300

Fax: (763) 434-8450

Contact: Philip C. Olsen, Project Manager

Email: p.olsen@ix.netcom.com


1.2.3 Manufacturer 

The treatment system is manufactured by Rosedale Products, Inc. (RPI).  RPI is a 20 year old, 
privately held company. RPI is one of the largest manufacturers of bag filter hardware in the 
world. The products range from simplex and duplex strainers, to automatic backwashing filters 
and Giardia/Cryptosporidium removal systems. 

RPI was responsible for supplying a field-ready GFS Filter System equipped with all necessary 
components including treatment equipment, instrumentation and controls and an Operations and 
Maintenance (O&M) manual. RPI was also responsible for providing logistical and technical 
support as needed as well as providing technical assistance to the FTO during operation and 
monitoring of the equipment undergoing field verification testing. 

Contact Information: 
Rosedale Products, Inc. 
3730 West Liberty Rd. 
Ann Arbor Michigan 48106 
Phone: (800) 821-5373 
Fax: (734) 665-2214 
Contact: Jim Arnold, Operations Manager 
Email: jarnonld@rosedaleproducts.com 

1.2.4 Analytical Laboratories 

Analytical work performed in the laboratory was performed by Spectrum Labs, Inc.  Spectrum’s 
laboratory provided analytical services for Total Alkalinity, Total Hardness, Total Organic 
Carbon (TOC), UV254 Absorbance, True Color, Total Coliform, Algae (number and species), 
Iron and Manganese. 

Contact Information: 
Spectrum Labs Inc. 
301 West County Road E2 
St. Paul, MN 55112 
Phone: (651) 633-0101 
Fax (651) 633-1402 
Contact: Gerard Herro, Laboratory Manager 
Email: gherro@spectrum-labs.com 

3


mailto:jarnonld@rosedaleproducts.com


 

The microscopic particle analysis including fluorescent microspheres was performed by: 

Contact Information: 
Debra Huffman Environmental Consulting 
6762 Millstone Drive 
New Port Richey, FL 34655 
Phone: (727) 553-3946 
Fax: (727) 893-1189 
Contact: Debra Huffman, Ph.D. 
E-mail: dhuffman@marine.usf.edu 

Additional particle counting analysis was provided by: 

Contact Information: 
Micro Measurement Laboratories, Inc. 
1300 South Wolf Road 
Wheeling, IL 60090 
Phone: (847) 459-6540 
Fax: (847) 459-3088 
Contact: Dan Berdovich, Manager of Quality Control and Regulatory Affairs 

1.2.5 Minneapolis Municipal Water Works 

The Minneapolis Municipal Water Works (MWW) was established in 1867 for fire fighting 
protection, and in 1872 for drinking water distribution. The MWW service area has a combined 
population of nearly 500,000, with over 100,000 service connections, 14,000 valves and 8,000 
hydrants. About 40% of the total city usage (excluding suburbs) is for residential purposes, 45% 
is for institutional, commercial, industrial, and 15% is municipal and other uses.  The MWW 
campus used for this verification testing is located in Fridley, Minnesota, a suburb adjacent to 
and directly north of the City of Minneapolis. The testing equipment was located in Pump 
House #5. 

Contact Information: 
City of Minneapolis 
Minneapolis Municipal Water Works 
Pump House #5, 
4100 Marshall Street NE 
Fridley, Minnesota 55421-2600 
Phone: (612) 661-4946 
Fax: (612) 661-4914 
Contact: Charles Kocourek 

1.2.6 U.S. Environmental Protection Agency 

The EPA through its Office of Research and Development has financially supported and 
collaborated with NSF under Cooperative Agreement No. CR 824815. This verification effort 

4


mailto:dhuffman@marine.usf.edu


was supported by the Drinking Water Treatment Systems Pilot operating under the ETV 
Program. This document was peer reviewed and reviewed for technical and quality content by 
NSF and the EPA and recommended for public release. 

1.3 Verification Testing Site 

The verification testing of the RPI GFS Filter System took place at Pump House #5 on the 
campus of the Minneapolis Municipal Water Works.  Pump House #5 is the intake point from 
the Mississippi river and as its name suggests consists of two levels of pumps. The lower level 
has raw water, high volume low pressure pumps; the upper level contains high volume, high 
pressure distribution pumps. The location had the advantage of being a busy, active facility 
subject to the many variations afforded by a major metropolitan water treatment facility. While 
it had the benefit of real world dynamics, it offered the FTO a challenge unlike that of a highly 
controlled, laboratory facility. The treatment plant, and the test station, were exposed to changes 
in flows and pressures, some predictable (such as the daily variations in demand in the AM and 
PM) and others unexpected.  These variations were reflected in many instrument readings. 

The location also limited certain aspects of the study since the study technicians were necessarily 
mindful of the presence and needs of the MWW staff. Motors and pumps were switched on and 
off in accordance with city demands and not test station convenience. Pressures fluctuated as 
demands changed and as valves were opened or closed, which added to the unpredictability of 
the flows and turbidities in the test station. The test station was nestled between 500, 1,000, 
1,800 and 2,000 horsepower (hp) pumps and motors. Earplugs were required which made 
communication between technicians difficult, especially during seeding events. That considered, 
however, the test site offered excellent, comprehensive real world conditions. 

1.3.1 Source Water 

The source water for the verification testing was a blend of raw water from the Mississippi River 
and finished water from the MWW treatment plant. In Minnesota, the Mississippi River is in the 
Upper Mississippi River Basin area. Geology, geomorphology, climate, hydrology and land 
covering this area control the occurrence and flow of water, and the distribution of water-quality 
constituents. Landforms within this Upper Mississippi River Basin are primarily results of 
Pleistocene glaciation. Soils developed on glacial deposits range from heavy, poorly-drained 
clayey soils developed on ground moraine to light, well-drained sands on outwash plains.  
Agriculture is the dominant land use in the southern and western parts of the basin area: forests 
cover much of the northern and eastern parts of the basin area, and the Twin Cities Metro 
(location of the MWW) dominates the east-central part of the basin area (USGS, 1999). 

The Upper Mississippi River’s Basin is underlain by glacial sediments and by a thick sequence 
of limestone, shale, shaley sandstone and sandstone of Precambrian and Paleozoic age (USGS, 
1999). 

The climate of the Fridley, Minnesota area is sub-humid continental. The average monthly 
temperature ranges from –12 Celsius (°C) or 11 degrees Fahrenheit (ºF) in January to 23°C (74 

5




ºF) in July. Average precipitation at the MWW is 30 inches. About three-quarters of the annual 
precipitation falls from April to September (USGS, 1999). 

Mississippi River water is treated at the MWW. The treatment plant is the largest water utility in 
the upper Midwest. The MWW produces an average of 70 million gallons per day (mgd). Peak 
rate during the summer may be as high as 180 mgd. 

At the MWW, water is withdrawn from the river at Pump House #5.  From the pumping station, 
the water is delivered to a softening plant where lime is used for softening, and alum is used for 
removal of color and turbidity. Dilute lime and alum slurry precipitates and settles out during 
the softening process. Powdered activated carbon and occasionally potassium permanganate are 
also added to remove taste and order. The water is then treated with carbon dioxide to lower the 
pH and stabilize the remaining hardness prior to being pumped to one of two filtration plants. 

At the filtration plant, chlorine and ammonia are added for initial disinfection, fluoride is added 
for tooth decay prevention and ferric chloride is added as a coagulant to remove remaining color 
and turbidity.  The water then enters a series of coagulation/sedimentation basins after which the 
water is filtered with single, dual or mixed media filters. Blended poly/ortho phosphate is later 
added as a corrosion control/inhibitor. The water is post chlorinated for final adjustment of the 
disinfectant residual before being fed into the reservoirs and pumped into the distribution system. 

The quality of the water is assured and controlled through the various stages of treatment by 
plant and laboratory tests. An average of 500 chemical, physical and bacteriological 
examinations are done each and every day (182,500 tests per year). 

During the 32 days of the ETV test period, the blend of river water and treated water exhibited 
the following characteristics: turbidity concentrations average of 1.1 Nephelometric turbidity 
unit (NTU); temperature range of 3.9°C to 11°C; pH range 8.0–8.9; total alkalinity of 71 
milligrams per liter (mg/L); total hardness of 96 mg/L; TOC concentration average of 7.8 mg/L; 
UVA254 range of 0.108 to 0.229 cm-1, true color of 14 total color units (TCU), total coliform of 
23 colony forming units per 100 milliliters (CFU/90 mL), iron equal to or less than 0.4 mg/L, 
manganese less than 0.04, free chlorine average of 0.6, and total chlorine average of 1.4.  A 
summary of the feed water quality information is presented in Table 1-1 below. 

6




Table 1-1. GFS Filter System Feed Water Quality (March 7 to April 20, 2000) 
# of PracticalStandard 95% ConfidenceParameter samples Average Minimum Maximum QuantificationDeviation Interval 

Limit (PQL) 
Total Alkalinity (mg/L) 7 70 55 110 18 57, 84 10 mg/L 
Total Hardness (mg/L) 7 94 82 130 16 82, 107 10 mg/L 
True Color (TCU) 7 14 10 25 6 10, 18 1 TCU 
Total Coliform (CFU/100/mL) 7 24* <1 110 40 <1, 54 1 CFU 
TOC (mg/L) 7 7.8 6.8 11.0 1.4 6.7, 8.9 0.4 mg/L 
UVA254 (cm-l) 7 0.140 0.108 0.229 0.042 0.109, 0.171 -
On-line Turbidity (NTU)** - 1.1 0.7 1.5 0.2 1.0, 1.2 -
Total Chlorine (mg/L) 27 1.4 0.7 3.5 0.82 1.1, 1.7 -
Free Chlorine (mg/L) 27 0.6 0.1 2.5 0.6 0.4. 0.8 -
Iron (mg/L) 7 0.1* <0.1 0.4 0.1 <0.1, 0.2 0.1 mg/L 
Magnesium (mg/L) 7 0.02* <0.01 0.04 0.01 0.01, 0.03 0.01 mg/L 
Temperature (°C) 38 7.3 3.9 11.0 2.2 6.7, 8.0 
pH 37 8.5 8.0 8.9 0.2 8.4, 8.5 
* All calculations involving results with below PQL values used half the PQL in the calculation. 
** Turbidity values are the on-line values and the average results of each filter run. 

1.3.2 Pilot Effluent Discharge 

The effluent of the pilot treatment unit was discharged to Minneapolis Metropolitan sanitary 
sewer. The Metropolitan Environmental Authority, which encompasses the Minneapolis Metro 
Area, maintains a primary sewage treatment plant that discharges to the Mississippi River 
downstream of the MWW. No discharge permits were required. 

7




Chapter 2

Equipment Description and Operating Processes


2.1 Historical Background 

Conventional methods of water treatment, including gravity filtration and chlorination, have not 
been as effective against protozoan (oo)cysts, especially Cryptosporidium parvum (C. parvum) 
in part because of its size and resistance to chemicals. Treatment plants that are otherwise in 
compliance with public health treatment standards are thus vulnerable to outbreaks of disease 
(Kaminski, LeChevallier, Korich). 

In recent years, protozoan cysts have been determined to be the cause of widespread illness.  
These cysts are more resistant to traditional disinfection practices and because of their small size 
and pliability, protozoan cysts and oocysts have been known to pass through fiber media filters.  
Two such microorganisms are the protozoan (oo)cysts Giardia lamblia  (G. lamblia) and C. 
parvum. These pathogenic microbes can cause significant gastrointestinal distress, and even 
fatalities in the cases of immunocompromised individuals  and are thus of considerable interest to 
the public health and water treatment communities. Assurances will be required before small 
public water systems throughout the country dependent on surface water sources that are likely 
contaminated with the pathogen can be confident in employing bag/cartridge filters as a part of 
their treatment regimen. 

Filtration, in which particles are removed from a water stream by passing water through a 
medium that captures and contains them, has an ancient history. Earthen filters using granulated 
media such as sand or coal are used worldwide to clarify water. The exact mechanism of 
containment is not fully understood, however, it is generally agreed that one mechanism consists 
of “straining”, where the particle is too large to pass through the pores between the media.  In 
addition, electro-static forces inherent on the media cause the particles to attach.  Still other 
mechanisms have been proposed that explain the process. In the case of porous fibers and 
cartridge filters straining or bridging is presumed to be the primary mechanism of capture 
(Maschio). 

Filtration has progressed beyond that first employed by civil engineers. Newer, high strength 
materials engineered to withstand greater pressures and with a high degree of uniformity in pore 